GLOBAL

S 300

High speed flatbed chainstitch machine

Instruction manual
& parts book

Always switch off the electricity when working on
the machine.



CONTENTS

DIEGCRIFP TN 5 ivvsmmos treomuanmnnnnasinsonsnsonssess ey o 66 s s e s ¥ s s s s o B
MUBTTELLATION weesomsmmss e ass e s sioa s s s s s s vessiessimns s o s S s S S e £ 6
LUBRICATION worrunvsanammansmnmesmennsonsoesues o s o s i i s i s smmiie e e s s 7
NEBD R e nm im0 5 0 o SR G 5 o SR 0§ S0 55 s s i S i s A S s 8
T BET THE MEETL B sriciisisioinnce smnsassnma s s st s s e o 8
R AD - ramnmusmssisemioesmosmessosss s e oS S N e S S S TR A e e 8
THREADING THE MAGHINE «-cveteeetemnttmttta e eseesitesias st e e e e e e e s e 9
TENBITN «rorivwmmmnisnuntemsnsomsnisinsss s s D S S T S05 H5 ko st e e S  ASBEEAE e 10
BPRRTY - oooosnoeouuomiaian st L S chi i SRS aam s s oy A S K A S S g S S 10
U 11
STITCH LENGTH «cvvereerereerenreascecmumsmmessnemnassesestnsessesssssssssssssenssasssssssesssnssnnsennmsmmnn e, 13
PRESSER BATR LIET v smsase s suitiossmssmases s s sasssns s s e 1 s s a se st s s v sasmns 14
T0 BET FEED BAR AT CORRBECT MELEHT «xwwxvcesomwssous tesimmsssnis st i e s mmnmasas 15
CENTRALIZING FEED DOG -+++----- TR N i S e N BB AT A N A g 15
SETTING FEED DOG AT CORREOT HEMBHIT wevumesosssis i s s s hinisssanonns 16
TIMING FEED L IET ECTENTRIE wvwvssoussmsissesivn v viis s s st snnmmes s st s sres st 16
NEEDLE BAR POSITIONING -t srrrrrrrreeeiaaetimteeesaeeeeeeeeeee e e e e eeee e 16
SETTING THE LOOPER AT CORRECT DISTANCE FROM NEEDLE «++ereoveeereeeouraieneenens 17
TIMING LOOPER DRIVING CRANK -+ tetteertmmmnmmtae et eeeae e oo 18
POSITIONING LOOP DEFLECTORS -+ ereerrmrainrannnnns oS T - 19
SETTING THE NEEDLE GUARIDS :++++vstesssertstsuerernnniseeassecsmeensseeeensonsessstnoneseessemmmnesssss 19
POSITIONING SPREADER 5wt ssmsins s cnton s snbonssnsil dhsme s s o a0 20
CHANGING MOVEMENT OF SPREADER - tccteerrurmammtmmm et 21 '
ADJUSTING LOOPER THREAD TAKE-UP -+ttt trrrrrmmimmmeiiieeeeeeeeeeeann, Ry s e 21
ADJUSTING NEEDLE NEEDLE THREAD TAKE-UP «+« ceeteerutttttetereesennmnmeannaseennei, 22
ADJUSTING NEEDLE THREAD TENSION RELEASER -+ eeeorreemmmeaeeeeomneneesiinseens] 22



300U194 484N H B A P fRI4E%E & .
FEMFREN, IETNHTER LESEGEMETR, EEHFTREDINSE L.
TERSKEN, RAREFPNSEREINSEREIEE W #HANE.

Machine 300U194, are equipped with an ANTI-REVEERSING device.

To release the device, depress button located on right side of bed plate, hold down and turn machine pulley either forward
or backward.

To engage the device, release button and turn machine pulley toward rear of machine until device "snaps" into place.

°Q

il
J

HWFFE, ETHRE

FEraniE ER EEM, RIFRE

FERHEDH LR
TO RELEASE 5 Bl
FIEES SOUMN, RELEASE BUTTON
HOLD AND TURN E BUT

AND TURN PULLEY
BACKWARDS

MACHINE PULLEY

S00UZENH ST RIA TSR A ERIER AT

SHERMTERANERMZES, MAEREEAA—#. MR TERA0ERIEE L ER AR REEE A,
A TS IR ah il 88 L5, ETERENSHEREN—B. FiEROHEHTUETR IR, #2588
135,

EQUALIZING THE FEEDING MOVEMENT OF THE NEEDLE FEED AND DROP FEED
ON MACHINES OF CLASSE 300U

The needle feed and drop feed should not only be timed to move simultaneously, but should also move the same distance
during feeding. If the drop feed moves a greater or lesser distance than the needle feed, depress the stitch length button

and turn the machine pulley, as required, to cause the drop feed movement to equal the needle feed movement. The stitch
length of both feeds can then be reset simultaneously, as described on page 13.



HL2& R F2E

S00UBLEEGHR—MSiE. E&iEH. WLk
IERILEENHL, ER T 425 BRI R ER.

XA RT A TR, R0, i, EEIRES

BN S LMEY. BRTENE. KR, REES.

W BRIkt . HERSHE TR LMD,
EHIEFHE

B B iR B R LR AT /R 3 B IR TR BR .
RAtE s T 4.
LTHATAAFERENFEBREERMENE
BHR.

8 1 AR R R R AT FHEE R R R ST k3K 71 .

Lt A Mmz=AA 108

IB B HFE

300U 101 48474
BHFBETH.
$tBE: 4~12%t/7,
$HA1TIE: 1-1/407,
EMTZE.: 5/160F.

300U 103 484714
BEETE.
REEH.

$HEE: 4~12%t/n,
FHFITIE: 1-1/4n09.
ERIT=0E: 1/45,

300U 105 &&40#1
BEIBEETH.
HERESRERIER
$tEE: 4~12%t/0,
$HFITIR: 1-1/4m,
[ERIT=8: 5/16mt.

300U 201 4&404)

WEHFIRNE 5.

§HEE: 4~12%t/ng,

FATITER: 1-1/40,

ERIT=Z208): 5/160¢.

HETFRERE: 3/16~2mf, (B2 21/320,
YRAEFREE: 3/160F, 1/4nd,

300U 203 4g47#1

WEFFAINE §T -

§HFTER: 1-1/4n7,

§tEE: 4~12%t/09.

ERIT =8 1/407,

HETFREE: 3/16~1nd, (I ER1/32m.
FRAEPERE: 1/4mt.

300U 205 4847#

WEFINE 5t

B IERIE %R .

§$tEE: 4~12%t/n.

$HAFITER: 1-1/4mF,

[ERIT=Z38]: 5/160F,

HstPRRE: 3/4~2nf, {UFBEE1/320¢,
FRERREE: 3/16m%, 1/4nF,

300U 401 4£47#

MO&tHFAM Es 45t

$TEE: 4~12%t/0F,

SHAFITER: 1-1/4n,

EBITZ8: 5/168F.

HIEHPREE: 3/4~20F (WLEHIMUZ iE]) .
FRAEBREE: 1/40d4, 1o, 1/404.

300U 405 4404

MEHFNM T,

iR fER .

$t86: 4~12%H/m,

$AFITIZ: 1-1/4m,

[ERITZ(8): 5/16m7.

HLETPREE: 3/4~2mf (K &H5MM = fa]) .
FROEMRRE: 1/4mt, 1md, /404,

300U 194 5&414]1
BEMBETEH.
RS B ER.
§tBE: 3-1/3~12%t/nt,
SHATITIZ: 1-7/16m.
EMTZ0E: 71160,



DESCRIPTON

Machines of Class 300U ARE high speed, compound feed,
two thread chainstitch machines designed for general
stitching operations on materials of materials of medium
and heavy weight.

These machines are available for single and multiple stitching
operations such as seaming, binding, welting, lap seam felling,
etc. They perform outstanding work on trousers, work clothing,
automotive upholstery, tents, tarpaulins, seat covers and a
variety of other products.

General Characteristics

Belt driven arm shaft mounted in front and rear ball bearings.
Belt driven bed shaft.

Semi-automatic lubricating system with large capacity oil
reservoir in upper and lower shafts lubricates all principal
bearings.

Presser foot is raised by a treadle operated foot lifter which
also release the needle thread tension.

Space at right of needle, 10 inches.

Special Features

Machine 300U 101

One needle and one looper.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.
Clearance under presser foot, 5/16 inch.

Machine 300U 103

One needle and one looper.
Alternating pressers.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.
Clearance under presser foot, 1/4 inch.

Machine 300U 105

One needle and one looper.

Gear driven Puller Feed.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.
Clearance under presser foot, 5/16 inch.

Machine 300U 201

Tow needles and tow loopers.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 5/16 inch.

Gauges (Needle Spacing): 3/16 inch to 2 inches in steps of
1/32 inch.

Satandard gauges,3/16 inch, 1/4 inch

Machine 3000203

Tow needles and tow loopers.

Alternating presser.

Needle bar stroke, 1-1/4 inches.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 1/4inch.

Gauges (Needle Spacing): 3/16 inch to 1 inches in steps of
1/32 inch.

Standard gauges,1/4 inch.

Machine 300U205

Tow needles and tow loopers.

Gear driven Puller Feed.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 5/16 inch.

Gauges (Needle Spacing): 3/16 inch to 2 inches in steps of
1/32.

Standard gauges, 3/16 inch , 1/4 inch.

Machine 300U401

Four needles and four loopers.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 5/16 inch.

Gauges (Needle Spacing): 3/16 inch to 2 inches between
outside needles.

Standard gauges,1/4 inch-1 inch - 1/4 inch.

Machine 300U405

Four needles and four loopers.

Gear driven Puller Feed.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 5/16 inch.

Gauges (Needle Spacing): 3/16 inch to 2 inches between
outside needles.

Standard gauges,1/4 inch-1 inch - 1/4 inch.

Machine 300U194

One needle and one looper.

Alternating presser with pneumatic pressure control.
Stitch length, 3 - 1/3 to 12.

Needle bar stroke, 1-7/16 inches.

Clearance under presser foot, 7/16 inch.



AR — ol A
BED PINS \ AR

: oo BED PINS

BRE
et 8 Bl
? _ RSN Gs
R
OIL PAN
B 2 /Fig.2
223E / INSTALLATION fﬁéms
BMBRERRE L, KRR TIERIRNFOL,
ESREMIL AN B NMERE (H2) . e s
L3hiE (E3) . .
BEEIHE T L, M RRYIEHELNAMRIEE i
(E2) . "
i8R
P D £ O 5% 5% V45 [ BB FHIF 5 [ BB 7 BEAR . OIL DRAIN JAR

M 3 /Fig.3
Assenble oil pan to hangers. Insert assembled oil pan into

machine cut-out of table placing four rubber bushings in
hanger holes as shown in Fig. 2. Attach oil drain jar to oil
pan as shown in Fig. 3.

Place manchine on oil pan assembly with the four bed pins
passing through the four rubber bushings shown in Fig. 2.

Connect foot lifter treadle to foot lifter lever, Fig. 4, at back
of machine by chain furnished for this purpose.

ERMRFHHT
FOOT LIFTER
LEVER :

B 4/Fig.4



FHEHAER

INJECT 1 SHOT
TWICE DAILY

B 5/Fig.5
CAUTION: Use stainless water-white straight mineral oil.

Do not use additives in sewing machine oil as they may
cause a reduction in the normal flow of oil that can result
in damage to the machine.

BEFORE STARTING machine, the machine must be oiled

as instructed. Failure to do this will result in damage to the
machine.

Pressure Oil Can, furnished with the machine, is to be used
to oil ali points requiring lubrication.

BES

SPRING
COVER

S HEHAR
INJECT SHOT
TWICE DAILY

6/ Fig.6

Apply oil to all work plate and arm oil holes, needle bar
bearings and connections, needle bar rock frame bearings,
looper rocker sleeve and presser lifting mechanism.

CAUTION: For machines in continuous use, all oiling points
must be oiled daily. Occasionally oil tension release
mechanism and looper pull- out rack.

jE7& / LUBRICATION

S00UEEAIH BB —FEME O LMz O FimE
MERRGE, M= OMBOERRBSm. VEFH
B, SHEERIEE AN O RO ABIER T8
BB EEWR. — LA RSN MITED
BHETRAFIEME.

IBERMLEAT .

SEONUERHEIRAEERARM, EARME AT
SIEERARERERE L, SENBMRE.

FEHLET, LSRG LFINH, BN SHA BRI,
FEEBENME, TATREEENENLE.

Machines of Class 300U have a semi- automatic lubricating
system comprising a hollow arm shaft and a hollow bed shaft
which act as oil reservoirs. The oil is distributed to all of the
principal bearings by centrifugal force through small jets in
the shafts when the machine is in operation. Provision is
also made for hand lubricating other movable parts which
are not lubricated from the reservoirs.

EHA93E8 / TO OIL ARM SHAFT

FHMRELWIENEATEE, & LihmitE

2
/Mo

To fill bed shaft reservoir, insert spout of pressure oil can in
hole, Fig. 5, and inject 1 shot of oil into shaft twice daily.

T3#hAY5E8 / TO OIL BED SHAFT

EZEHEFEEE (H6), §HMKIETHABANEA
FATEMNE, B Tt KL,

E: WATLUAHLER B9 E Fihm T ihnm.

To fill bed shaft reservoir, push spring cover, Fig 6, to the
left, insert spout of pressure oil can into hole and inject 1 shot
of oil into shaft twice daily. Close oil hole spring cover.

NOTE: Bed shaft may also be oild from right hand end of
machine.

HEH/EE A / OTHER OILING POINTS

TS TAEEMR A L RBT & 7L, $HAFHRFn
ENEE R SRR, SEHET B ERE
FHlsa.

ER: —AEEERNETN, SRUAKEN 05
RN RN T BN LB RN,



Hl§t / NEEDLES

300U101. 300U105. 300U201. 300U205, 300401
F1300U40542 4714 -
{£ FICAT.3260 (62x57) #l5t

BEERABAIEACAT.4112 (62x59) #15t, B+ 4
FIAEE (1357) .

300U103. 300U203F1300U1944&474).:
B 4ERMEFICAT.4112 (62x59) #5+
HRiE SR HE FICAT.3260 (62x57) #l &t

FTR#LET MR R 2R RUAEARRE, 48R B B it
B A SR
St RV MR AT R E . MRS LIRS

)

224 H 4t / TO SET THE NEEDLE

EIREE 7 S LR ERSTRSRRSS. &)

SBEHEGMA TS R EIRET, WEHEMALN T4 R
1RET. (A7)

RS E LA TSR, EEHROFRE.
(E7)

Turn machine pulley over toward the operator until the
needle bar is at its highest point, as shown in Fig. 7.

Loosen needle set screw on single needle machines or
needle clamping screws on multiple needle machines, as
shown in Fig. 7.

Insert needle into needle bar or clamp as far as it will go
making certain that the scarf of each needle faces toward
the left, as shown in Fig. 7.

442 / THREAD
Mt FEH TR E A L A A48k,

MREFNA I 5 B SR L3 T BT AL ST ETER, 38 T 4840
HMIEEEE.

Either left twist or right twist thread may be used in the
needles and loopers.

Rough or nueven thread, or thread which passes through
the needle eye with difficulty will interfer with successful
operation of the machine.

Machines 300U101, 300U105, 300U201, 300U205, 300U401
and 300U405:
Use SIINGER*Needles, Catalog 3260 (62X57)

For heavier weight material, needle Catalog 4112 (62X59)
may also be used. In this case, the needle bar must be
adjust as insructed on page 13.

Machines 300U103, 300U203 and 3000U194:
Use SINGER™ Needles, Catalog 4112 (62X59) for medium
heavy work or Catalog 3260 (62X57) for medium light work.

The size of the needle to be used is determined by the size
of the thread which must pass freely through the eye of the
needle.

Orders for needles should specify quantity required, size
number and catalog number.

TR ERET
LOOSEN

SCREW \

BERSS

MOVE TO
HIGHEST POINT

fstsRnmEA

SCARF OF NEEDLE
TOWARD LEFT

.

BImES

MOVE TO

HIGHEST POINT FAFFARET
LOOSEN
SCREWS

MEtsOmA

SCARF OF NEEDLE
TOWARD LEFT

B 7/Fig.7



HEEH A5 & / THREADING THE MACHINE
ZFEZE / Upper threading

EREEA B LR BT ERSHE.
RESMTHF RS Fik.
FISTARAVEEL AL H K 920, FrEAa4EY).

BEFINSTH RGN FREIRESI T, SEREHE
B RERE.

300ULELIN £ B B ER, MEHNITESE%EEE
2, &V IUEITEEE.

Turn machine pulley over toward operator until needle bar
is at its highest point.

Pass thread from unwinder through threading points indicated
in Fig. 8. for correct threading of needle.

Draw approximately two inches of thread through needie
eye which to start sewing.

Single and multiple needle machines are all threaded as
shown in Fig. 8. Make certain that each thread passes
through thread tension device.

Machines of Class 300U having Alternating Pressers are
equippde with a thread lubricator on front of the arm. The
needle thread must pass through the lubricator.

°Q N N

g, ’Z_ n ! I

ey | _‘ }t

| :

@ 200 = -.‘ - ) = S L

WS T .
8/Fig.8 oos s 3 N
ZFJK% / Lower Threading

TR RRH
. ROW.OUT FIFAIERRO, BFERFPR LR LR, &

RACK ROD

TEHEANABRH

LOOPER THROW-OUT
GEAR LOCKING PLUNGER ROD

EEZF4 / Threading The loopers

RETHFERTE. FUTHRMSEEN H X242
mf, FFoRtEd).

B RIRSA.

BE R FF SRR T HHE RTINS
FIRLEINEZS, MTHEF. IHAHERST
SHBEILREEIN.

Open front table section, remove bed slide and turn machine
pulley over toward pterator until needle bar is at its highest
point.

Move loopers out of sewing position by pulling looper throw-
out gear locking plunger rod and looper throw-out rack rod,
Fig. 8, out as far as possible. This will place loopers in position
for easier threading and prevent accidental operation of
machine until loopers are returned to sewing position.

Pass thread from unwinder through threading points as
indicated. Draw approximately two inches of thread through

looper eye with which to start sewing.



F & / TENSION
FERIELSER DRYLRIRHMATIRT, BEMKIBR

AT EE

Tension on thread should be light as possible while still
sufficient to set the stitch correctly in material.

M2k 57 / Needle Thread Tension

FRIABELKAN, SREMTREERNE
SR TR .

IR REEHEMAETEN, FRIEREEKN.

To regulate needle thread tension, turn thumb screw,
indicated in Fig. 9, as may be required.

IMORTANT: Regulate needle thread tension only when
presser foot is down.

L5454 71 / Looper Thread Tension

FERBTHEW AN, AISRE10FARREEED
gt 3=

To regulate looper thread tension, turn thumb screws, as
indicated in Fig. 10, as may be required.

i®[E / SPEED

300U103. 300U194F1300U20348 4 R S48 EE
4000%t/r%h.

— BRIV SEZNALFF #5100/ B AT i A bE B S 48R 40
500%t/ 453 $HRY 485K -

BENAFEETATELRME, BIELHEA.
HERY O 2

300U101. 300U105. 300U201. 300U205. 300U401
FA300U40542 41| 1Y & 1= 481E R 45005t/ 74 .

10

[EE:3

NEEDLE THREADS WINE A

MORE
TENSION

9/Fig.9

¥nEH

MORE /;\

TENSION

TEtix

LOOPER

THREADS
'0

WY E R

LESS
TENSION

10/Fig.10

Maximum speed for machines 300U103, 300U194 and
300U203 is 4000 stitches per minute.

It is advisable to operate new machines at a speed of 500
stitches less than maximum for the first 100 hours of operation.

Maximum efficient speed is determined upon the nature of
the operation, the ability of the operator and the type of
material being sewn.

Maximum speed for Mahines 300U101, 300U105, 3000201,
3000205, 300U401 and 300U405 is 4500 stitches per minute.



[EB / PRESSURE
EMREBZERNIET, SBMNENNRTAEL.

Pressure on material should be as light as possible while
still sufficient to insure correct feeding.

JERIE 71 / Pressure Foot Pressure

ATETEMES, WMENFRLFHEERST, B2
FEACIEREIRS TIINE 1: [MSMIRREEHRARE TRV E
T R BT R RET.

To regulate presser foot pressure, loosen lock screw,
Fig. 11, at rear of machine. Tighten thumb screw to increase
pressure; loosen to decrease pressure. When correct feeding
pressure is attained, tighten lock screw.

TEREARET

THUMB SCREW
m #m
TO 4 TO
DECREASE INCREASE

HRIRET
LOCK
SCREW

11/Fig.11

11

ﬁ%ﬁ:‘ﬂ}-ﬂ / Alternaating Pressers:

BEEMEAN, RFTHEEBNGEIELT, KE
ITREBRRE, ARTEETEHERT, ABRH
ETHRED. FERVEHN, NI LHI%EEH
BIRIRST, ARITFETHREE, ARREEFEY
FIRET, REITELYiIREE.

To increase pressure, loosen lower lock nut and loosen lock
screw, then tighten upper lock nut, see Fig. 12. When correct
pressure is attained, tighten lock screw. Then tighten the
lower lock nut. To decrease pressure, loosen upper lock nut
and loosen lock screw, then tighten lower lock nut. When
correct pressure is attained, tighten lock screw. Then tighten
the upper lock nut.

LOCK SCREW

THERS (

UPPER \Li___ % 4RsT

LOCK NUT | .__,./
-_ : '

THiRERE
LOWER
LOCK NUT

B 12 /Fig.12



LHRES

UPPER
LOCK NUT

THRRE

LOWER
LOCK NUT

EEFEX

PRESSER BAR
SPRING FORK

B 13/Fig.13

HREE R EER

Alternating Presser with Pneumatic Pressure Control:

S EMRESTR LR A LA E N SEHNEE. &
ENEXMSEEDREF1/4MNER. FEASS
SLATAATF FOR AR BT R L HURIRE (B13): B
PR SEL AL L R2 B R THEEE. A%
ST, T ERRIES.

HERHEXFEFSEREB1/160 0, ERPZES
Eh R fEEs 5.

Adiust height of Pressure Cylinder with presser feet resting
on throat plate. There should be a clearance of 1/4 inch
between the Presser Bar Spring Fork and the bottom of the
cylinder. To raise cylinder, loosen lower lock nut and tighten
upper lock nut, see Fig. 13. To lower cylinder, loosen upper
lock nut and tighten lower lock nut. When correct adjustment
is attained, tighten both lock nuts.

Resulate air pressure. The correct air pressure is set for
average feeding when the Presser Bar Spring Fork rises to
approximately 1/16 inch from the bottom of the cylinder.

12

BmEH

INCREASE
PRESSURE

WL E R
DECREASE
PRESSURE

14 /Fig.14

EIERER4BYIE 51 / Upper Feed Roll Pressure
LEXEBLRRRE DT A5 shigEEsT (B14) .

To regulate pressure of the upper feed roll, turn thumb screw
as shown in Fig. 14.



B

PLUNGER

AT
BUTTON

B 15/Fig.15

CAUTION: Never turn machine pulley with plunger in locked
position until button on machine bed is depressed.

=R e
COVER ] EEReT
fﬁg’gﬂ PLATE COLLARS fET
i SCREWS SCREWS
ws  WORM GEAR
CROSS SHAFT
R
WORM &

B sy S ERT EE

SET NEEDLE

SET SCREWS B lows - Baibiin
B 16/Fig.16

The length of the stitch is determined by the stitch gears in
the puller feed mechanism. The compound feed stitch length
should be set slightly shorter than the stitch length of the
puller feed.

To change Puller Feed gears for adjusting stitch length,
remove the two cover plate screws and remove cover plate,
Fig. 16. Loosen set screws. Slide puller feed shaft to the
right far enough to allow removal of worm and worm gear.
Place the new worm on cross shaft. Turn worm in the
operating direction and tighten the first set screw into the

13

$t8B / STITCH LENGTH

BRWTSTEER, AETATHERAETT (B
15), AFHREEEBETFFERIEET REENEY)
ML, EEADFEARELHNROIBTESNM
A, ARRETHHRISREE. E TR FRRE
LROIATIH, BFEEHEBRIEERL B LM
FHEE: HEREEA s ERRUDEEE. bR bR
FH A7 KRSFIERK, HRSTEHAFERT.
BONATEMEI e EF RN, KAATH, £
ARMIATITERFTTHEL.

3R HETTERRLERN, TATERSLR,
BEETRRER LAYETIH.

To adjust the stitch length, depress plunger, Fig. 18, located
on top of arm. Continue to hold plunger down and turn
machine pulley toward operator until plunger enters notch
in arm shaft eccentric. Then turn plunger to lock in positon.
Depress button, Fig. 15, located on machine bed. Hold down,
and turn machine pulley toward operator to increase length
of stitch, or away from operator to decrease length of stictch.
Letter "A" on machine pulley indicates the longest stitch.
When desired length, indicated by letter. is opposite arrow
on front of machine, release button and turn plunger to right
or left until it springs outward.

& HESEIXE R 45 474 / Machine with Puller Feed

FHEEEEEREPHA AR KT ERRE. S50
RO EE b HE AR L Y ST EE RS 5T .

ETSHEER R REEERER, P TRBRSRIZE
T =W (E16) . A RERET, FEEHEER ST
FHRE B E T AT AR . AT SRR L,
RIEY 77 QA EhIRAT IS 58 — AR STt e R 1L,

AR DT R R BURSTHZ SR AR B . IS HTHIAR
5 SIRATHES FHB R e Rl B IR B Bl i 5
REHRTST . B R R AR BRI MR
EED, IFROFETRET. WF L, TERERH
ITRMAREET. WP OERE RO, 7
AAMR BT EE PR ER RN EER.
B EERA AT SR,

flat of the shaft. then securely tighten both set screws,
checking for excessive end play. Engage the new worm
gear with the worm and slide puller feed shaft through the
worm gear until the end of the shaft is flush with the needie
bearing. Remove end play in the shaft by setting the two
collars against the bracket and tightening the four set screws.
Aligh the lower feed roll with the upper feed roll and tighten
the two set screws. Center the worm gear on the center of
the worn. Tighten the two set screws with the first screw in
the spline of the shaft. Replace cover plate and adjust the
compound feed.



E 12 H / PRESSER BAR LIFT

U E MRS EMR AR ER, ST ESRSNE, §
REFREERRE-

HER, ERMEEARED LREENSERESAE.
MARERIT (A7), BEMNARIERSE. X%
L3Rk EIRAIS B I R ARET .

When the presser foot is raised by the presser bar lifter and
the needle is at its highest position, the point of the needle
should not protrude below the presser foot.

To adjust, turn machine pulley over toward operator until
needle is at its highest position. Loosen set screw, Fig. 17.
Raise presser foot to the correct height, place stop collar
against upper bracket, and tighten the set screw.

3 R B Ry S 2040

Machines with Alternating pressers

EEhERIF R EEI R FPEER — D RNAR DR RER].
FRIBER, FTEONEREHINFTSRR, REE
71 AR N R LR B B R A PEAT TR, FA T A e
HIRET (E18) MM FIR KI8T, MANBLTITFTE
MERFNETRESNR LR, FERTREETTH
BRSPS SR

HEE-REMLIL S —REMAS SR, RTEHBRMEE
HEEMIE LREFRAEMERS S, BARM
KRR (BA19), FLTEDNRARHMBHEZER
[ERLEBIFARER. AR EAEREIET.

ER: EESRMEMIETREEMNOARER
M, XEEFTERIES.

GRCECE A
ADJUSTABLE
ECCENTRIC

RS

CLAMP
SCREWS

I
AEEME

ADJUSTING
LOCK
SCREW DISC NOTCH
B 18/Fig.18

BEEE

SET
SCREW

| L g
| &
HE

COLLAR

SHHF
NEEDLE BAR

B 17/Fig.17

The lift of the vibrating and lifting pressers is controlled by
an adjustable eccentric. To adjust, remove arm cover at
rear of machine. Turn machine pulley over toward operator
until feeding presser is down. Loosen the two lock screws,
Fig. 18, and the two clamp screws. Insert screw driver into
notch of adjusting dise, and turn machine pulley as indicated
in Fig. 18. Then tighten the two clamp screws and the two
lock screws.

When it is desirable to have either one of the pressers lift
higher than the other, turn machine pulley over toward
operator until the lifting presser is at its highest position.
Loosen the two clamp screws, Fig. 19, and turn lifting rock
shaft crank up or down until desired lift of each presser is
attained. Then tighten the two clamp screws.

CAUTION: Limit lift of pressers to minimum required for the
work, as this permits higher speeds.

FEaReT .
HOLDING SCREWS ERME RN A

FEED DRIVING FLANGE

RIS E

LIFTING ROCK
SHAFT CRANK

FEEIRET
CLAMP SCREWS

19/Fig.19

14



The vibrating presser should be timed so that under normal
sewing conditions, the presser foot will seat on the material
at approximately the same time the needle enters material.
This timing can be advanced or retarded slightly depending
on the type of operation being per. formed, such as sewing
over seams. To adjust, loosen two holding screws, Fig. 19,
not more than one half turn. Then turn the adjustable
eccentric, Fig. 18, until the vibrating presser seats at the
correct time. Securely tighten the two holding screws after
adjustment is made.

T AR 4RET

REBE FEED LIFT CRANK
CLAMP SGREW TIMING SCREW

| ﬁﬁzb[

& e
| l 4
% ~f— |
e liot
o e\ T 1’ ®]— !
]
LINK CLAMP TIMING FLAT
20/Fig.20
B IR AR4T s
FEED DOG  BHRHEF 1% R R 4R4T
SET SCREWS
3 = (
i o
| = <~ &

1L\ =0 L

: > i
= = ° @ g [
CAl(E) e
BN EE EEsT R4k g AR S AR T
ROCK SHAFT COLLAR A ROCK SHAFT
SET SCREWS CRANK CLAMP
SCREWS

21 /Fig.21

The feed dog should clear the ends of the feed slots in the
throat plate equally at both ends feed travel. To adjust, set
feed for desired stitch length. Loosen the two rock shaft
crank clamp screws, Fig. 21. Move feed rocker forward or
backward until correct positioning is attained. Then tighten
the two clamp screws.

15

EERENZHTEIEMORSNR: KAEME
EAER R RIRTALEHANGERY, X I i) R R (E 2SR B
ARIFRESHMIRATSUEIR, WELs. HE, 0
MFIRZIZET (B19), EZah—%, KEHTHE
RO (E18), HEBHEMERRS. FERE D
i IR P RR BRAEET

FRREAE

TO SET FEED BAR AT CORRECT NELGHT
ERATREEEERR, AFEFRSENENES
RULE—BEZ. FER, EHINETHRE SR
(B20)B&MEER. KREAMFREMSTIHETE
HXBEERLE, HEREELT.

When the feed bar is set at the correct height, the feed lift
link clamp will be aligned with the rock shaft timing flat. To
adjust, make certain that the feed lifting crank timing screw,
Fig. 20, engages shaft spot correctly. Loosen clamp screw
and move the feed lift clamp link to correct position. Then
tighten clamp screw.

#%$45F / CENTRALIZING FEED DOG
H#[@)i/8% / Sidewise Setting

HLEEEN SR T RIS LA S LA A2 4 Wi 8] B9 18]
PREZ—4E. REIFERT, MIFRNTIZET (E21),
BIHER T EBNHEALPREIRER, REHEE
¥ SFH25T .

MRFBEERIIAE, TRFANBHLEIRGT. 2
25 B AR ST R ARET (B121) #0348 oF 2 £ 4247 (B120),
B ERBEGRTENLEFHE LT,

Needle should enter needle hole of feed dog with the same
clearance between the needle and left or right side of hole.
To adjust, loosen feed dog screws, Fig. 21. Move feed dog
until correct clearance is attained. Hold in position, and
tighten feed dog screws.

Additional adjustment, if necessary, may be attained by
loosening the four rock shaft collar set screws, the two rock
shaft crank clamp screws,Fig. 21, and feed lifting clamp
screw, Fig. 20. Move complete assembly to required position
and tighten screws.

YA1a1iA%E / Lengthwise Setting

ER I FEERUTIRAT NG S 5 $HR L A RHE R 7
A=A RE. BERRN, HEREMEE 0
FF2MEHHE R R R IRET (B21), MATHEEBEE
FHENEZIREBERNLE, REHRE2I T E@4T.



ERFHNERRERSE
SETTING FEED DOG AT CORRECT HEIGHT

SERTHESEREERN, ERFNFEXASEH
LR EE. FEAER, RAHIKIRE (822,
FHITHVE R F R RIEST. IR SR T IEST A SIE
FIZF: R SR RN TTARSTH R4 TIR R ST 2 PR
AEERBITRRABFSTAHERE.

When the feed dog height is set correctly, approximately
the full depth of the teeth will show above the throat plate.
To adjust, loosen lock nuts, Fig. 22, and slightly loosen
feed dog clamping screw.To raise feed dog turn jack screw
clockwise; to lower turn jack screw counter-clockwise and
tap feed dog down. When correct setting is attained, tighten
the clamping screws and lock nuts.

A F MEAIE S / TIMING FEED LIFT ECCENTRIC

ERFERSMER, FENNESHREFT, 2
MFELQEHSHRERE LS. FEIBET, AEFIERF
ERIFLIAAIRZT], MF2NEERET (B23), [FE]
BaliaF LREZ LLERITEAS, BEHDRTD
REZIERFIRAS. ARITR2MEEERT.

When the feed dog is at its highest position, the top of the
teeth should be parallel with, and project full depth of teeth
above upper surface of throat plate. To adjust, insert
screwdriver in hole in feed strap and loosen the two set
screws, Fig. 23. Move feed lift eccentric forward for earlier
rise of feed dog, or backwards for later rise. Then tighten
the two screws.

$+4T{iL B / NEEDLE BAR POSITIONING

HLSTEBTENERZT S FLAT, HEtRIRTH S5 7R
RIBBR K LM% . FERER, BHTELE (24 E
SERDFL, ERRF2MENITREIRET, i
RIFETEEENT, BRI ERCEHSIR2
TRZIZET.

Needles should enter needle holes of feed dog toward the
front with approximately the same clearance between the
front of the needles and the needle holes as at the side. To
adjust, press needle bar rock frame, Fig. 24, against drive
arm, and at the same time loosen the two driving arm clamp
screws. Continue holding the rock frame against the drive
arm, move needle bar to correct position and tighten the two
clamp screws.

WHRST "

giggm  SCREW JACK
LOCK NUT
HEEH
LOCK NUT

B3 411

CLAMPING
SCREW

22 /Fig.22

SET SCREWS

23 /Fig.23

EfE B

PRESS
NEEDLE BAR {
ROCK FRAME

| =&agsT
gCLAMP SCREWS

24 /Fig.24

16



ERI S

LOOPER DL e
HOLDER
= W EERE]
LOOPER
\ O SET SCREWS
5 SARET &
e - e 50555
SCREW
25/Fig.25 B 26/Fig.26
TE SR ERRE R IFE

SETTING THE LOOPER AT CORRECT DISTANCE FROM NEEDLE

5 miA%EE / Sidewise Setting

TEHIBERMRR, ETSEATTRESRNIF RS
. FEFEN, %58 RER TR
Ry, FFEERIRET (B25) HFEFRITSH*ES
IFIEMMEER. AR HRTE RIET.

REHBERANE, BITHERSEASHEE
ZEREPRE R 1/160F . BEIEER, WHF21T
FTRTIRE], EEEDTHEIRGERMER, &
FFEX— BB E2A IR .

ER: ERHMEZHEON L, SAFEES—ATHR
EBHEFRSEEERNEEHE. EE2REN, F55
B RO, RF2ANREIEET (EH26), WNESR
HBH, REPZEEIET.

17

When the looper is correctly positioned, the point of the looper
just clears the scarf of the needle on the forward stroke of
the looper. To adjust, turn machine pulley until the looper
point is directly opposite the center of the needle. Loosen
looper holder screw, Fig. 25, and tap holder to left or left or
right until correct clearance is attained. Then securely tighten
the looper holder screw.

Move looper to extreme forward position. Check clearance
between heel of looper and loop deflector, Fig. 26, which
should be approximately 1/16 inch. To adjust, loosen the two
looper set screws. Turn looper to left or right until correct
clearance is attained. Hold in position and securely tighten
the two set screws.

CAUTION: on single and multiple needle machines, make
certain that the point of each looper just clears the scarf of
its respective needle. To adjust, with looper point directly
opposite center of needle, loosen the two set screws, Fig. 26,
and turn looper slightly to left or right. Then tighten the set
SCrews.



Y15 AR AN AT B R R |
Lengthwise Setting and Setting Height of Needle Bar

EfARER, TS FoEadn, IFERLE
HEEPEAY AR E . XA 2 3 FMTHESRIC LT
Rz % AL YR58 k.

EETHE, RMASHSRRERE (B27), sE#
MBRREHTHRWENSPL, ARPRERRE.

RESHTR, EIFRTRESHT LRSS R, BF
2 SHTRZIRET (E28), F ARSI ERIL
B, AR EIE2 REZRET.

When correctly set, the point of the looper should be directly
opposite the center of the needle, and at the center of the
clearance above the eye of the needle when the looper timing
mark LT on machine pulley is opposite the timing arrow on
the arm.

To adjust the looper, loosen looper carrier clampiné‘ nut,
Fig. 27. Move carrier forward or backward until looper point
is directly opposite center of needle. Then tighten clamping
nut.

To adjust needle bar, first make certain that needle is inserted
up into the needle bar or clamp as far as possible. Loosen
the two needle bar clamping screws, Fig. 28, and raise or
lower needle bar to correct position. Then securely tighten
the two clamping screws.

TEHEs MRS

TIMING LOOPER DRIVING CRANK

HESHMEDMME LR SR, ETHETNEEITE
REF RIS EHR EEARE .

MREFBITERPEHRE T, BATHEHHTE
EIRET (E29) , T H iR 1R4T () X491/8
B, ITRTHHBEFR(F), SEXHNARE
BIFASEMBIAEE, MR HHE R EIEET.

MREBMRITEFEHRET, MARSEET (H)
ITREISIRE] (), #ITHRABE,

When the looper driving crank is properly timed, the point
of the looper will pass above the eye of the needle at the
same distance on both the forward and backward strokes
of the looper.

To adjust when point of looper passes higher on forward stroke,
loosen looper driving crank set screw, Fig. 29. Loosen looper
crank timing screw (left) approximately 1/8 turn, and tighten
looper crank timing screw (right). Continue to adjust correct
adjustment is made. Then securely tighten set screw.

When point of looper passes higher on backward stroke,
reverse the adjustment by loosening timing screw (right)
and tightening timing screw (left).

18

EHSRREEE
LOOPER CARRIER
CLAMP NUT

S ZIEeT
NEEDLE BAR
CLAMP SCREWS, ~ ,

] 22

28/Fig.28

27/Fig.27

s o) FHET®
TIMING SCREW

02 (LEFT)
IS 4847 (5)
TIMING SCREW
(RIGHT)

&
=\

000000 °
\Cﬁ q—g‘
e \

2 5h H 4 3R R AReT
DRIVING CRANK
SET SCREW

B 29/Fig.29



BRIRBEEBERT
LOOP DEFLECTOR
SCREWS

30 /Fig.30

e
NEEDLE GUARD

PEHRREIRST
/

NEEDLE GUARD
SET SCREW

@ 31/Fig.31

19

RRENFERE
POSITIONING LOOP DEFLECTORS

ZKUSEEEMNERNERMTENINTEH, S
SHHRBEXRY1/2ERK. FERAEN, BTHE
HegafuE, SREREMMIG, NFEARZTEE
$2£7 (EI30) , BIESTIRIESREREMERTNEER
B%, HirRERFH—TRAE. BEHBEEY
L EFEEahil e LR H B ST T IEEISHTITIZ RIRER,
EERISREREERRGERNER. LEHBE
O BEHNRLIA T EREET.

When loop deflector, located on underside of feed dog, is
positioned correctly, there should be a clearance of
approximately 1/32 inch between the right side of the needle
and the loop deflector. To adjust, move looper out of sewing
position and tilt machine back on its hinges. Loosen loop
deflector screws, Fig. 30. Move deflectors toward rear of
feed dog as far as the screw slots allow. Tighten slightly to
allow for further adjustment. Return looper to sewing position
and turn machine pulley until needle bar descended to bottom
of the needle bar stroke. Tap deflector to left or right until
correct clearance is attained. Move looper out of sewing
position and tighten loop deflector screws.

gedtdn4t4R / SETTING THE NEEDLE GUARDS

PEMRRRIERE, ENMIZRARERANHZE
MASHE . FEHEN, %N EREBTHR
EEEFTREZNMIE, £X—&, ERMLTE
$tRIFHRC R EH KET R K1/8m4k. FAFFIR
$HRZERTT (E31), HHIPSHRR A RE RIaHL 5t
A SH R, SRRERTT. BIS#ELTE,
o E RO ETH RN A AE.

When needle guards are properly set, they should pass as
close as possible to the needles without touching. To adjust,
turn machine pulley over toward operator nutil the points of
the loopers are about to pass the needles on their forward
strokes. At this point, the looper timing mark LT on the machine
pulley should be approximately 1/8 inch above the arrow on
machine arm. Loosen needle guard sef screws, Fig. 31. Turn
needle guards as close to the needles as possible without
touching. Tighten set screws. Check by springing the needies
to the left and turning the maching pulley to make certain
that the looper points do not stroke the needles.



-’°¢
Rt R EEBST

SPREADER HOLDER
~— SET SCREWS —_ |

SPREADER

32/Fig.32

2RI W 5t / POSITIONING SPREADER

HE G FN & EE B % / Sidewise and Height Setting

EHAEECAITIEZ XS
XEtR¥E B iDL A A .

REtRETHZ B ERAHRNBEEBRNE
E.

TE AN, MA2DNERRITIRT (E32) . BEHX
SHARBEMAE, RIFEXMUEFNRRERT.

When looper on its forward stroke is passing spreader...

The point of the spreader should be exactly opposite

top of thread groove at left side of looper.

The clearance between spreader point and looper should

be approximately the double tickness of ordinary paper.

To adjust, loosen the two spreader holder set screws, Fig. 32.
Move spreader and holder to correct position. Hold in position

and tighten the set screws.

20

| 116"

XH
SPREADER

X EHaReT

SPREADER
SCREW

33/Fig.33

24 [5)8% / Lengthwise Setting

M RAEHE TTREPSNHRZEREREHZM,
Keg21/160d. FEIREE, MFFXFHRET (H33),
A EBEH N ERUE, AEHEXSIRT.

When the point of the needle on its downward stroke is even
with the point of the spreader, the clearance between the
two points should be approximately 1/16 inch. To adjust,
loosen spreader screw, Fig. 33, and move spreader forward
or backward to correct position. Then tighten spreader screw.



L8 T AR ST

§::Q?ADER DRIVING ECCENTRIC
DRIVING , FLANGE SCREWS
ROCK SHAFT

==
—
7/
XEHR L IRET XSt \
SPREADER DRIVING BALL R TR
ECCENTRIC SCREWS STRAP FLANGE

34 /Fig.34

CAUTION: When increasing sidewise movement, allow
sufficient clearance betweeen spreader driving rock shaft,
Fig. 34, and left side of eccentric ball strap. They should not
touch when eccentric ball stud is in its highest position.

TH LN

PLAraRe

TAKE-UP ROD
SCREW
THH AT
T FRRET LOOPER THREAD
LOOPER GUIDE SCREW TAKE-UP ROD

35/Fig.35

To change ratio of looper thread in finished stitch, loosen
thread guide screw, Fig. 35, and lower the yoke or right
end of thread guide for more thread. For less thread,
raise end of guide. Hold in position and tighten guide
screw.

21

XA LB
CHANGING MOVEMENT OF SPREADER

XEREEEHERERONKETALLIRE,. 1%
FUT, BEEARANNGED. E=iFER, 15
MR EMMNERERE L, MF2NXEHE LT
(E34) F2 MR D3 FETHURET. MAEBIR LGS
REH, HEEBHEOREIES. CBERE,
FME2DXEHR LR IBET, RIETHREETsE
FH MR TERIZST. AEENEMAXTF e s
BI# L

ER: BANMEHEIZIE, X (E34) 5X4E
HEAZEEGRBHER, REXHEFER S
BN, EMNTAS5HE.

The sidewise movement of the spreader may be adjusted for
sewing under abnormal conditions. Under normal conditions,
maximum spreader movement is generally used. To adjust,
tilt machine back on its hinges, loosen the two spreader
driving eccentric screws, Fig. 34, and the two spreader
driving eccentric flange screws. Move eccentric to left to
increase movement, or to right to decrease movement.
When correctly positioned, tighten the two spreader driving
eccentric screws first, hold flange against strap and tighten
flangé screws. Then refer to preceding information regarding
positioning of spreader.

T &RiAY
ADJUSTING LOOPER THREAD TAKE-UP

AIIRIR SE A B A0S BE B T I S TH B S
WRIZHEBHZ L, UTRBETETHAM LR,

TEALELEN, MATH SRR (F35)
FMALFF T EATIZT, BEBA BB
FHEMRLE R BAEBHROHREE, HE24
RETHEP AT S B ARSE L T

PELATHRETBTHEM LR, MFTS
FLARIRET (E35), MBRESLIRIIH S EEE
IR E . WA BN ATA S S &L,
R — (LB H R SR 184T.

The looper thread take-up and guide may be adjusted for
handling more or less thread, according to thickness of
material and length of stitch, and to change the ratio of
looper thread in the finished stitch.

To change the amount of thread handled, loosen looper
thread guide screw, Fig. 35, and looper thread take-up
rod screw. Move thread guide and take-up rod to the left
for more thread or to the right for less thread. Tighten
the two screws making certain that take-up rod passes
through the center of the guide yoke.



FrE&E iR
ADJUSTING NEEDLE NEEDLE THREAD TAKE-UP

AT LUE T BT s PRk T N S SR AR R B AN Em D §
FHTIEMmMN AR E. SEEMEEN, ATHRF
PRELATIRET (E136) T+ = Mk BAT S FF T AR RS TFE AR
T, BEABVEER, THEITHEREOEE, FE
85 2 PuEs 2

EEREMEG D, SHRNERAER LNGMTT SEE
$TL7R5/8m14k, BREFREMETHGESHRETE
T RYEE & #1.37807

The needle thread take-up and thread guide may be adjusted
to increase or decrease or decrease the amount of thread
drawn at the top of the needle bar stroke. To increase the
amount, loosen thread thread take-up set screw, Fig. 36, and
raise take-up or loosen guide screw and lower the guide. To
decrease the amount, reverse the adjustment by lowering
the take-up or raising the guide.

For average sewing conditions, the guide should be set with
upper end 5/8 inch above the guide screw. The thread take-
up should be set with the lower end 1.378 inch below the
bottom of its holder.

SRR ryiA T

ADJUSTING NEEDLE THREAD TENSION RELEASER

WBIEWREN, REREERARERBRSHENN, &
EMTREMEERATS AT . BEEEN, NFE
EIRST (E37), WNEBEIBRENVEIEABE
iRfndx. RIFX—CEFMERRTERT. MRET L
ERVEREHLBRE T EEERA E 20, R0
LRI H R EABANEINEB ERUE, AFHRE
1.

When correctly adjusted, the tension releaser should release
tension on the needle thread when the presser foot is raised
and allow full adjusted tension when presser foot is down.
To adjust, loosen set screw, Fig. 37, and move tension
releaser cap out for earlier release of tension or in for later
release. Hold in position and tighten set screw. Should the
tension releaser not release tension at the correct time after
making the above adjustments, loosen the tension releaser
plate screw and move plate sidewise to correct position.
Then tighten screw.

22

"i 5/8"
— @ '."/{
— Olont” i 4R 8E 5T
@ GUIDE SCREW
I N ﬂﬁ*ﬂ
RERE THREAD GUIDE
SET SCREW 7 -
l’” 1.378
& S-SR AT
. 5 NEEDLE THREAD
TAKE-UP
= - A ’
36/Fig.36
BB .
TENSION RELEASER RESEET
PLATE SET SCREW
/ =
‘< TENSION
-~ RELEASER
CAP
/( 0
(=]
HAARBET f/ﬁ‘

TENSION RELEASER
PLATE SCREW

B 37/Fig.37



300U Elial

High Speed Flat Bed Chainstitch Machines

EHF
Partsbook




=R

TOP FRONT ASSEMBLY

FEsE B 5| 4 = F H# £ ™ 2
Ref.-No| Symbol Part.-No Description Amt.Req.
1 14A-1 415012 B Face Plate 1
2 13A-2H 3H%E Bushing 1
3 13A-3 415016 S#E R Face Plate Lock Spring Plate 1
4 13A-4 268032 $iEXME Face Plate Lock Spring 1
5 13A-5 414534 HTK424T Screw M5x7.2 2
6 14A-6 268312 i3 £4K Needle Thread Guide 1
7 14A-7 268513 3445 Needle Thread Guide 1
8 3c-2 414514 8247 Screw 11/64-40%10 1
9 14A-9 267612 JERRF #h#8 Foot Lifter Crank 1
10 14A-10 267646 & ZHFE T34 Presser Bar Spring Arm Fulcrum 1
11 13A-9 268330 I'1%8 Face Plate Hinge Stud 1
12 14A-12 415120 [E BB F4T Foot Lifter Arm 1
13 8B-20 545213 R EI24T Set Screw 7/32-32x6.5 1
14 14A-14 268173 F Z 4257 Pinch Screw M5x11 1
15 14A-15 267907 RFHIE EATS4F Lifting Presser Bar Guide Rod 1
16 14A-16 267738 EZEH#EFT Presser Bar Spring Arm 1
17 14A-17 414566 $H4MER%T Foot Lifter Crank Stop Screw Stud 3/16-32 1
18 13B-39a | 544322 K EIBET Set Screw 1/4-28x6 2
19 8D-29 544301 S TER4T Set Screw 3/16-32x4.8 1
20 8D-29 544301 Y ZEUZ4T Set Screw 3/16-32x4.8 1




F 5 5% S T # a ® ¥ E
Ref.-No| Symbol | Part.-No Description Amt.Req.
21 A-48 414504 12£7 Screw M6x14 3
22 13A-10 | 548005 EI$% Arm Head Position Pin 1
23 14A-23 415059 IRHE L4542 Lifting Presser Bar Guide Block 1
24 14A-24 267628 B F E AT Lifting Presser Bar 1
25 10B-54 414638 FEZ1FET Pinch Screw 11/64-40%7 2
26 14A-26C HEFHEMD Lifting Presser Foot 1
27 10H-8 414512 e 1247 Pinch Screw 9/64-40%12 1
28 2D-18-2 s 24247 Pinch Screw 9/64-40x8 1
29 14A-29 415045 $+4T4E22 Needle Bar Rock Frame 1
30 14A-30 268219 S48 Needle Bar Rock Frame Thread Guide 1
31 11-10a 414539 % [FNKE2$T Screw 9/64-40%7.3 2
32 14A-32 415041 £+#F Needle Bar 1
33 10C-27 414519 L5 E 24T Needle Set Screw 9/64-40x6 1
34 14A-34 267659 12N E B Vibrating Presser Foot 1
35 13A-34 268144 £+ 438 % Needle Bar Qiling Felt 2
36 2C-15 414522 ¥2¥7 Screw 1/8-44x5.9 2
37 14A-37 268278 B K Needle Bar Oiling Felt Holder 2
38 14A-38 267657 EBNEHF Vibrating Presser Bar 1
39 14A-39 267658 #HE4H Vibrating Presser Bar Hinge Stud 1
40 14A-40 5444 Needle Thread Guide 1
41 13A-22 544301 L 7E8R4T Set Screw 3/16-32x3.5 1
42 13C-32 #2%T Pinch Screw 3/16-32x10.5 2
43 14A-43A $+4F1E 2% Needle Bar Connecting Stud 1
44 13A-29 414517 82%7 Screw 3/16-32x8 1
45 13A-28 268139 # & Needle Bar Connecting Link Cap Washer 1
46 13A-27 270266 i#5t47& Needle Bar Connecting Link Needle Bearing 2
47 14A-47A $T#FiE4F Needle Bar Connecting Link 1
48 14A-48 267718 RIR 1L #=§ Presser Bar Spring Arm Ball Bearing Retainer 1
49 14A-49 276025 $MEk Presser Bar Spring Arm Ball Bearing 1
50 JGA-39 414548 3247 Screw M3x4 2
51 14A-51 415061 R # 47 Lifting Crank 1
52 13C-32 $2$7 Pinch Screw 3/16-32x10.5 2
53 14A-53 L TERRET Set Screw M5x8 1
54 2F-3 141424 ZEF19$T Set Screw 1/8-44x4 5 1
55 14A-55 244071 JH48 Oil Packing (wick) 2
56 14A-56 267617 I ARIE T E25EHY Lifting Eccentric Connection Hinge Pin 2
57 14A-57 267627 R ARIZEFF Lifting Link 1
58 14A-58H 3ME Sleeve 1
59 14A-59 | 415067 [EBMEFHT Lifting Lever 1
60 14A-60 267631 168 ZF #i## Lifting Presser Bar Lifting Crank 1
61 14A-61A HE# Face Plate 1
62 14A-62 RFAFFELHESH Lifting Lever Hinge Stud 1
63 13A-40 228661 M4 & Face Plate Cushion 2
64 13A-42 268033 §9 %7 Face Plate Lock Stud 1
65 14A-65 CAT.4112 #1%F Needle DVx59 1
66 3C-14 545174-452 | EE1E4] Set Screw 11/64-40x2.8 2
67 14A-67a # B Washer 9.6x14.5 1
68 13D-13 | 32825 #48 Oil Packing (wick) 1
70 14A-70 i1 28R Thread Guide 6
71 8A-18 HE Head Oil Supply Line 1
72 14A-72 1

HE XK Needle Bar Qiling Felt Holder




L & AR

TOP SHAFT ASSEMBLY

Fs B S| # =5 F & & K =
Ref.-No| Symbol Part.-No Description Amt.Req.

1 13B-1 545297 5 sk1%4%T Cap Screw 3/16-32%6.6 1

2 13B-7 415092 HEIEEIHES Hinge Stud 1

3 13B-6 268258 48 Oil Packing (wick) 1

4 14B-4 415094 $HTE LR 15 504T Needle Bar Rock Frame Driving Arm 1

5 8C-30 541197 $2 5 Nut 1/4-24 1

6 13B-4a 414790 %4247 Pinch Screw M5x12 2

7 2F-3 141424 ZER$T Set Screw 1/8-44x4.5 1

8 14B-8 32788 EFIEM A Lifting Rock Shaft Crank 1

9 14B-9 548035 ¥ Lifting Rock Shaft Crank pin 1

10 14B-10H 4H%E Sleeve 2

11 13C-3 415065 4 Collar 1

12 8D-29 504020 X FEU2$T Set Screw 3/16-32x4.8 2

13 14B-13 1273244 Lifting Rock Shaft 1

14 14A-14 141509 F X425 Pinch Screw M5x11 2

15 10J-29-5 #2%] Screw 1/8-44x12 1




FE A 5| % = T # & #H 2
Ref.-No| Symbol | Part.-No Description Amt.Req.
16 14B-16 415069 B %L #R#R Lifting Eccentric Connection Crank 1
17 7B-23 $24T Screw M5x14 2
18 14B-18 415071 IR FR4M 5 22 Lifting Rock Shaft Bracket 1
19 9B-24a 543841-001 | it Lifting Rock Shaft Bracket Position Pin 3x16.5 2
20 13B-27 414526 i E[4EET Pulley Position Screw 1/4-24x19.2 1
21 13B-25 415154 % Machine Pulley 1
722 | 8C-31 414525 1Z TE8R4T Set Screw 1/4-24x19.5 1
23 13B-24 272142 TkiH& Ball Bearing 1
24 13B-40 544336 UZ£] Screw 3/16-32%13.2 3
25 13B-23 268004 A& B Arm Shaft Ball Bearing (back) Housing 1
26 13B-22 414546 R E2%] Set Screw 1/4-28x10.2 2
27 13B-21 202253 L EHEE40 14 E Belt Pulley Spring Flange 2
28 14B-28 #E#H%E4 Arm Shaft Connection Belt Pulley 1
29 14B-29 J#&EE Balance Weight 1
30 14A-56a 267617 1 45%H Hinge Pin 1
31 14A-55 244071 55 M 48 Hinge Pin Oil Packing (wick) 1
32 3C-14 X E424T Set Screw 11/64-40x4.5 4
34 14B-34 268492 FBE{R L 2% Lifting Eccentric Connection 1
35 14B-35 i®§H4h& Needle Bearing 2
36 | 14B-36 268064 R L3 4E 44 Eccentric 2
37 13B-10 414557 X E12%T Set Screw 11/64-40%6.5 4
38 13B-11 241763 #iAH Packing (brass) 4
39 13B-14 414555 ZE24ET Set Screw 3/16-32x14.4 4
40 | 13B-13 544286 J Z484T Screw 3/16-32x10.5 4
41 13B-12 267623 {1 % 4] Driving Eccentric Friction Plate 2
42 14B-42 415077 {RL3% = Lifting Eccentric Frange 1
43 13B-16 268065 {&:0>i@¥5 8 Driving Eccentric Adjusting Disc 2
44 14B-44 267618 T EME Lifting Eccentric Adjusting Disc Spring 1
45 14B-45 415079 {fL3% = Needle Bar Rock Frame Driving Eccentric Frange 1
46 14B-46 268060 E44E B #%E4F Feed Driving Connection 1
47 13B-41 415308 {® -4 FR M Lifting Eccentric Spacing Collar 2
48 13B-28 414578 HEETHIEET M8-0.75 1
49 | B-33 268214 HE Tk Oil Stop Ball 1
50 | 14B-62 ” i 8 5 I84T M8-0.75 1
51 14B-51 415128 L 3%# Arm Shaft 1
52 14B-52 268264 iR Oil Packing (wick) 1
53 13B-34 268270 25 E 5 Arm Shaft Connection Belt 1
55 13B-35 32848 L #h3k4hR (A1) Arm Shaft Ball Bearing (front) 1
56 | 14B-56 415133 Hk£k M4t Needle Bar Crank 1
57 13B-37a 500272-833 | BE12%] Set Screw 1/4-28x12 1
58 | 14B-58 TE{I484] Position Screw 1/4-28x6 1
59 13B-37a EEW4ET Check Screw 1/4-28x12 1
60 C-22-3 ZE124T Set Screw M5x6 2




1E AR

FEEDING ASSEMBLY

FsE S[# = T # & W B
Ref.-No| Symbol | Part.-No Description Amt.Req.
2 14C-2 BkimAK£H 4 Ball Bearing 2
3 14C-3 T ¥4 Looper Shaft 1
4 14C-4H #%E Bushing 2
5 14C-5 268367 L4532 Looper Carrier 1
6 8B-24 543804-004 | #[E Washer 5.6x9.5x0.8 1
T 13C-43 414553 #2¥] Screw M5%14 1
8 2E-6 414516 #2£T Screw 9/64-40x7.5 1
9 13C-40 415292 FEZ4E#2 Clamping Stud 1/4-28 1
10 13C-39 415174 EE S22 48 Looper Carrier Crank 1
11 13C-44 548459 W EF B E Spring Washer 1
12 13C-45 541198 28 Nut 1/4-28 1
13 14C-13 415170 #H%E Looper Carrier Shaft Bushing (right) 1
14 10C-26 4 Collar 1
15 13C-36 268099 RET 37 Needle Bearing 1




F = 5 % = T H# & W n E
Ref.-No| Symbol | Part.-No Description Amt.Req.
16 14C-16 E£TiE4F Looper Driving Connection 1
17 14C-17 %4544 Hinge Pin 1
18 | 13B-6 268258 48 Oil Packing (wick) 3
19 13C-48 414558 T4 Z 25T Looper Set Screw M3x7 2
20 14C-20 268602 L5tk Looper Holder 1
21 14C-21 268382 L&t Looper 1
22 13C-49-3 | 141478 K TELZ4T Set Screw 29/256-40%12.2 1
23 14C-23 268310 $F§HR Needle Guard 1
24 13C-49-4a | 141494 ZEY24T Set Screw 29/256-40x3.4 1
25 8G-14 414501 FZX42%T Pinch Screw 1/4-28x15.4 1
26 8B-20 545213 EER4T Set Screw 7/32-32x6.5 1
27 13C-34 415204 1B 7 B4 Feed Lifting Crank 1
28 14C-28 #4E5Y Hinge Pin 2
29 14C-29 a5 NEAT Feed Lifting Link i
30 3G-7 EFE124T Set Screw 7/32-32x5 1
31 JGA-91 $2£T Screw M5x12 1
32 14C-32 %#422 Feed Bar 1
33 14C-33 # B Washer 1
34 13D-18 X EI24T Set Screw M5x%5 2
35 14C-35 #2%7 Screw 3/16-32x10.8 2
36 C-51 P Washer 4.8x8.4x1.1 3
37 14C-37 Y257 Screw M4x8 1
38 14C-38 #5141 Needle Defletor Plate 1
39 14C-39 #$4 5 Feed Dog 1
40 14C-40 ERIZF 52 Feed Dog Mounting Bracket 1
41 14C-41 AR %52 Feed Dog Swivel Bracket 1
42 13B-39a X TEURE] Set Screw 1/4-28%5.7 2
43 14C-43 ERATEE% Feed Bar Hinge Pin 1
44 14C-44 §+ 3524 Feed Driving Rock Shaft 1
45 JGA-59 $2%T Screw M6x18 )
46 8E-43 #E Washer 6.2x9.5x1 2
47 14C-47 IEFLSF 4R EE Feed Dog Bearing Support 1
48 B-40 ETEIR] Set Screw M4x4 1
49 14C-49 {2 7% Feed Lifting Rock Shaft 1
50 B-42 F Z12%T Pinch Screw M4x12 1
51 13C-3 5 Collar 1
52 3C-14 X TEM2%] Set Screw 3/16-32x4.8 2
53 14B-10H #hE Sleeve 1
54 13C-1H #HZE Bushing 3
55 7E-54 549024 K E425T Set Screw M8x8 1
56 14C-56 " #2%T Screw M8x12.7 1
57 13C-3 4 Collar 1
58 8D-29 X TELZET Set Screw 3/16-32%4.8 2
59 13C-18 BT 42ET Adjusting Screw 9/64-40x11.1 1
60 3E-24 125 Nut 9/64-40 1
61 14C-61 E{I Arm Head Position Pin 2
62 C-68 82¢T Screw 2




T 5 3B 4

BOTTOM SHAFT ASSEMBLY

F 5 S| # 5 T & & W H B
Ref.-No| Symbol Part.-No Description Amt.Req.
1 13D-1 268190 X §t4H Spreader Driving Pin 1
2 13D-2 268499 X $t#F48% Spreader Bar complete 1
3 7B-23 4247 Screw M5x14 2
4 13D-4 268184 X §t#F £ %2 Spreader Bar Bracket 1
5 13D-5 415196 X $t32 Spreader Holder 1
6 14D-6 268638 ¥ %t Spreader 1
7 13D-7 268162 X ¥4k Spreader Point 1
8 13D-8 414552 Y £+42%7 Spreader Screw 11/64-40x7.5 1
9 C-51 547670 B4[E Washer 4.5x9x1 1
10 3C-14 ZEHRET Set Screw 11/64-40x4.5 2
1 8D-29 504020 R EMRE] Set Screw 3/16-32x4.8 4
12 13D-12 414575 X 5t4h4242 Spreader Driving Rock Shaft Stud 9/32-28 1
13 13D-13 32825 48 Oil Packing (wick) 1
14 13C-1H #H%E Bushing 2
15 13C-3 415065 45 Collar 2
16 13D-16 415192 X $t4%h Spreader Driving Rock Shaft 1
17 2D-15 545424 825 Nut 9/32-28 1
18 13D-18 544204-001 | ¥EE4R$T Set Screw M5x5 2
19 13D-19 415194 X $t#h#" Spreader Driving Crank 1
20 14D-20 T HEL4T Looper Thread take-up Rod 1
21 14D-21 L HZ 44 Looper Thread Guide 1
22 13F-29 414510 #2$T Screw M5x10 1
23 2F-6 504019 #2%T Screw 11/64-40x10 1
24 8B-20 414528 ZTEI8$T Set Screw 7/32-32x6.5 4




F S S| # 5 T # & W ¥ B
Ref.-No| Symbol Part.-No Description Amt.Req.
25 13D-25a | 415187 X $HR L% Spreader Driving Eccentric 1
26 13D-26a | 543808-002 | #14£[E+E$H Spreader Driving Eccentric Pin 1
27 13D-27a | 268220 43 IE R Thrust Washer 5
28 9D-18-3a | 415368 Z§THE Needle Bearing 1
29 13D-29a X 5t3E4F Spreader Driving Connection 1
30 13D-30 351876 Bk{E Ball Roller 1
31 13D-21 W §HEHE Spreader Driving Connection Cap 1
32 13D-32 414569 1257 Screw 9/64-40 2
33 13D-33 415190 {R40 173 Spreader Driving Eccentric Counterbalance 1
36 13B-24 BkHh & Ball Bearing 1
37 13B-37a #1247 Screw 3
38 14D-38 T#[E 25754k Bed Shaft Connection Belt Pulley 1
39 13B-39a K EUEET Set Screw 1/4-28x5.7 1
40 14D-40 T#E % Lower Drive Pulley 1
41 13B-1 % 3<4247 Cap Screw 3/16-32x6.6 2
42 | 13B-6 148 Oil Packing (wick) 2
43 13B-7 EEFE 554 Hinge Stud 2
44 13C-27 #4148 Feed Lifting Rock Shaft Crank 1
45 8C-30 52 E Nut 1/4-24 2
46 C-22-3 1857 Screw M5%6 1
47 13A-24 ¥2£T Pinch Screw 3/16-32x10.5 2
48 13A-24 414511 #2%7 Pinch Screw 3/16-32x10.5 2
49 13D-42 415213 EFHZIHAR4E Feed Driving Rock Shaft Crank 1
50 13D-18 414536 M E A T748$T Looper Driving Crank Oil Stop Screw M5 1
51 13B-39a ZEYRET Set Screw 1/4-28x5.7 1
52 13D-58 545103 M E{L18$] Crank Position Screw 11/64-40x11 2
53 14D-53 415176 T4t 844 Looper Driving Crank 1
54 13D-60 268102 Ll HAHFLEE Looper Driving Crank Qil Hole Cover 1
55 C-51 204925 #E Washer 4.5x9x1 1
56 C-20 414563 1247 Screw 9/64-40x8 1
57 14D-57 8 Driving Crank Spacers 3
58 14B-35 R4 Needle Bearing 1
59 14B-46 ERMEENEST Feed Driving Connection 1
60 14B-36a | 268064 R4 H Eccentric 1
61 13B-13 544286 S X8R£T Screw 3/16-32x10.5 2
62 13B-12 267623 L& FHR Driving Eccentric Friction Plate 1
63 13B-10 414557 EER$T Set Screw 11/64-40%6.5 2
64 13B-11 241763 E 4% Packing (brass) 2
65 13B-15 415074 ff 3% = Driving Eccentric Flange 1
66 13B-14 414555 $E7EH24T Set Screw 3/16-32x14.4 2
67 13B-16 268065 {18152 Driving Eccentric Adjusting Disc 1
68 13B-17 268066 i &3 # Driving Eccentric Adjusting Disc Spring 1
69 13B-18 412011 # [ Driving Eccentric Adjusting Disc Spring Collar 1
70 13B-39a EEURET Set Screw 1/4-28%5.7 ;.
71 13D-62 415210 A 2F % Feed Lifting Eccentric 1
73 | B-47 544204-001 | EEHR$T Set Screw M4x6 2
74 13D-63 268074 & 54T Feed Lifting Connection 1
75 13B-28 414578 MR ATI4RET Oil Stop Ball Screw M8-0.75 1
78 14D-78A T4k Bed Shaft 1
79 14D-79 ;48 Oil Packing (wick) 1
80 13D-70 #§4h7% Needle Bearing 2
81 14B-58 X 7E124T Set Screw 1/4-28x6 1




X & &

MAIN CASTING ASSEMBLY

74
Fs BB S| & £ F HF & W B
Ref.-No | Symbol Part.-No Description Amt.Req.
1 13E-10 248423 FF 4§ Foot Lifter Lever Rod Cotter Pin 1
2 14E-2 267615 [ERMRFHHTHF Foot Lifter Lever Rod 1
3 14E-3 414577 Fr4E88%] Hinge Screw M5 1
4 13E-14 201363 $ 49257 Hinge Screw 5/16-24 1
5 14E-5 415104 [EBIRFT Foot Lifter Lever 1
6 13E-13 414570 $BEEHH Foot Lifter Lever Spring Screw Eye 1
7 10F-45 B2%T Screw 11/64-40x14 2
8 13E-12 204348 [ERMEFHEFF4E Foot Lifter Lever Spring 1
9 14E-9 268171 HL$T FTIE#2£R Needle Thread Tension Releasing Plate 1
10 TA-26 541166-003 B2H Nut M5 1
11 14E-11 414567 #55824T Hinge Screw 1/4-24 1
12 A-36 548154 #E Washer 6.1x13x1.6 1
13 10D-33 545405 8253 Nut 1/4-24 1
14 14E-14 SELLAM4 Presser Bar Spring Housing Complete 1
15 14E-15 415111 S EL3ZHE Presser Bar Spring Housing Support 1
16 10B-54 545205-451 3247 Screw 11/64-40x7 2
17 14E-17 267650 SC#EiEED R Presser Bar Pressure Cylinder Support Retainer 1
18 13E-20 415099 FHTIELR1A 1542 8 Needle Bar Rock Frame Regulating Stud Cap 1
19 8B-20 414528 ZEH24T Set Screw 7/32-32x6.5 1
20 13E-22 214529 $HTHEARIATI3% 8 Needle Bar Rock Frame Regulating Stud Spring 1
21 13E-23 268149 V1782 %E Needle Bar Rock Frame Regulating Stud Sleeve 1




Fs B 8| # = T # & & ¥ =B
Ref.-No| Symbol | Part.-No Description Amt.Req
22 13E-24 268148 T+ Needle Bar Rock Frame Regulating Stud 1
23 13E-25 414527 SZFELRET Set Screw 3/16-32x14.2 1
24 2C-22 50169 3847 Screw 3/32-56x3.3 2
25 13E-27a 268111 TSRS Looper Thread Guide Bracket 1
26 2F-26 414537 #1257 Screw 11/64-40x10 2
27 13E-29 268505 T S447 Looper Thread Guide 1
28 2C-8 504048 $2%7 Screw 11/64-40x4.5 1
29 14E-29A Hl§t 34385 % Needle Thread Tension Releaser Cap 1
30 13E-32 204365 HI$H#2 4% Needle Thread Tension Releaser Spring 1
31 13E-33 415357 HL$T#22%%8 Needle Thread Tension Releaser 1
32 13E-34 268121 F% R Spacing Collar 4
33 13E-35 268167 M5t F £ 253742 Needle Thread Tension Bracket 1
34 13E-37 226206 MIEH #2448 Needle Thread Tension Releasing Pin 1
35 13E-38a 54279 #4213 £4R Needle Thread Tension Thread Guide 1
36 13E-30 50326 W5t K £424F Needle Thread Tension Stud 1
37 13E-40a 2102 HlEt F LR Needle Thread Tension Disc 2
38 10D-29 32572 HET #2454 Needle Thread Tension Releasing Disc 1
39 13E-42 59538 5 4% Needle Thread Tension Spring Bushing (back) 1
40 14E-40 H5t KL% Needle Thread Tension Spring 1
41 13E-44 143657 HEH AT FE L ZE Needle Thread Tension Spring Bushing (front) 1
42 13E-45 143658 R A2 B8 E Thumb Nut Locking Spring 1
43 13E-61 51570 $EFZ42 5 Thumb Nut 1/4-40 1
44 14A-7 i4&4R Needle Thread Guide 1
45 3C-2 414514 88$T Screw 11/64-40x10 1
46 14E-46 415255 EH L Z KA Looper Thread Tension Bracket 1
47 13E-50 414532 $2£7 Screw M5x15.3 )
48 13E-51a 415291 et sk aBiT l.ooper Thread Tension Stud 1
49 13E-52a 268333 FHHRIT L4 Looper Thread Tension Thread Guide 1
50 13E-53 412203 EE LR Looper Thread Tension Disc 2
51 8F-40 10148 TH #L&E Looper Thread Tension Spring 1
52 13E-55 541452 IEF42 R/ Thumb Nut 7/32-32 1
53 13E-68 M5 Oil Pad (felt) >,
54 3C-2 504019 8247 Screw 11/64-40x10 1
55 13E-63 #HE Thread Guide 1
56 14E-56 BRAI#E Stopping Plate 1
57 14E-57 ##F Connecting Stud 1
58 14E-58 PRAEHR Connecting Plate 1
59 12A-12a 42%T Screw 1/4-28 1
60 A-36 #E Washer 6.1x13x1.6 1
61 JGA-89 $2%7 Screw M5x20 2
62 10F-31 IBTIHE L Adjusting Joint 2
63 TA-26 28 Nut M5 5
64 9G-19a $247 Screw M5x10 2
85 3E-23-1 FEME IS Screw 11/64-40 1
66 10A-6 543804-004 | #1 Washer 5x10.5x1 1
67 13E-19 543850-001 | #A4:4%45Y Tension Releasing Plate Pin 1
68 JGA-103 #2%T Screw 2
69 14E-69 S48 Thread Guide 1
70 8B-36 & Washer 1
71 14E-71 225 Nut 5
72 14E-72 F4H Handle 1
73 14E-73 $Hil Axes 1
74 12B-30 #E Washer 1
75 13E-65 =i Plate 1
76 13E-64 F O Spring Ping 2
77 14E-75 F LA Thread Tension Assembly 2
78 13E-66 F#R Support Plate 1
79 10A-6 #1[ Washer 1

10



7R ERER A

CASTING COVER ASSEMBLY

11




F S5 5| #F 5 F H# & & E
Ref.-No| Symbol Part.-No Description Amt.Req

1 14F-1 #l7= Arm 1
2 14F-2 & Bed 1
3 14F-3 JEHRE4R Bottom Base Plate 4
4 14F-4 FE#RE R Top Base Plate 1
5 14F-5 267604 R1MEE Arm Side Cover 1
6 10B-2 545246-452 | #B4T Screw 3/16-28xQ 3
¥ 13F-17 268123 L2 5% Looper Thread Tube 1
8 13F-18 268500 BE&# K Looper Thread Tube Gasket 2
9 13F-19 414639 #8257 Screw 11/64-40x18 4
10 13F-20B 415342 B2EZE Looper Thread Tube Cover 1
11 13F-15 502986 HLBEZE Arm Head Plug 1
12 13F-16 544875 HIFEZE Arm Plug 4
13 A-36 543804-007 #E Washer 6.1x13x1.6 4
14 13F-22 415361 25T (AAk) Arm Screw M10x30 4
16 13F-42 415295 HEEZE{L$ Arm position pin 2
17 JGA-91 $247 Screw M5x12 6
18 14F-18 JHIEFEH Bottom Access Plate 1
19 14F-19 8% Oil Pad (felt) 1
20 14F-20 8847 Screw M5x8 2
21 14F-21 #8148 $T Swing Base Thumb Screw M6 1
22 14F-22 iR FE®E Binder Plate Tension Spring 1
23 14F-23 E4) &R Swing Base 1
25 JGA-59 $247 Screw M6x18 1
26 A-36 8 Washer 6.1x13x1.6 1
27 14F-27 AL EIR Binder Stop Plate 1
28 14F-28 524 Stud 2
29 13F-29 ¥2%T Screw M5x10 4
30 14F-30 $t#8 Throat Plate 1
31 14C-37 #8747 Screw M4x8 2
32 13F-25 268081 if735%4 Feed Regulating Stud 1
33 13F-26 270026 & Feed Regulating Stud Spring 1
34 13F-27 268082 JAT7$5 2 Feed Regulating Stud Socket 1
35 13F-28 240245 PRIZHE Stud Retaining Spring 1
36 2F-6 545249-452 | 4847 Screw 11/64-40%10 2
37 14F-37 4RIz Bed Side Cover 1
38 14F-38 W4 Thread Guide 1
39 13A-19-8 $2%7 Screw 11/64-40x5 1
40 7F-11 H2$T Screw M4x10 1
41 14F-41 B4R Thread Guide 1
42 4D-37 4247 Screw 9/64-40x6.5 3
43 14F-43 JEHRBTER Front Housing 1
44 10A-12 15 MEEZET Thumb Screw 9/64-40 1
47 14F-47 $I 1 Binder 1
48 14F-48 1 1548 Binder Stop Guide 1
49 9G-19a 42%T Screw M5x10 2
50 8B-24 [ Washer 2
51 14F-51 #24F Stud 2
52 14F-52 E#E Connection Bushing 1
53 10C-27 $2%7 Screw 9/64-40%6 2
54 B-42 #24T Screw M4x12 3
55 14G-41 FLE Plug 1
56 B-17 $24T Screw 1
57 14F-81 %% Binder 1
58 7C-42 #85T Screw 2
59 C-51 #E Washer 2
60 13F-95 {34288 Thread Guide 2
61 14F-89 SZAH Support Plate 2
62 14F-90 14 Roll Pin 1

12



PRESSER FOOT ASSEMBLY

A R R ER 14

F S S| & B T HF 2 #® # =
Ref.-No| Symbol Part.-No Description Amt.Req.
1 14F-45 AIER iR 1
2 JGA-91 #2$7 Screw 2
3 14F-76 [EBMRF# &% Foot Lifter Arm 1
4 9C-9a 12%T Screw 2
5 14F-79 ZE#F Connecting Link 1
6 JGA-89 #2247 Screw 2
7 10F-31 ERHETIESL Tie-in 2
8 7A-26 25 Nut 2
9 B-7 4R Collar 1
10 | A-58 $25T Screw 2
11 14F-77 a4 Pole 1
12 | 14F-78 F# Handle 1
13 14F-80 [EBEMRF#F Foot Lifter Arm 1

13




M

ACCESSORY

Fs B 2| #& £ F & & W & =B
Ref.-No | Symbol Part.-No Description Amt.Req.
1 13H-33 5|24 Threader 1
2 D-6 A7 f1RF Hexagonal Wrench 2 1
3 D-6-1 A7< 1 F Hexagonal Wrench 2.5 1
4 D-4-1 A7 F#RFE Hexagonal Wrench 3 1
5 D-5 M7 f3EF Hexagonal Wrench 4 1
6 3H-8 KERe 3t Screw-driver, L 1
7 3H-7 HER 22 3t Screw-driver, M 1
8 3H-6 NZ2HE Screw-driver, S 1
9 10-3 W3R F Wrench 12x14 1
10 8H-2 W3R F Wrench 8x10 1
11 8H-1 W F Wrench 6x7 1
12 D-8 BT Tweezers 1
13 14H-13 #1%t Needle DVx59 24# 1
14 D-10 TR Oiler 1

14



